
1

A x1

Seat Frame

B x1

Left Armrest

C x1

Right Armrest

D x1

Back

E x1

Metal Frame

F x2

Bar

G x4

Leg

1 x7

Blot M8*120mm

2 x7

Nut M8

3 x7

Spring Washer M8

4 x7

Flat Washer M8

PARTS LIST

FRONT

FRONT

HARDWARE LIST

110-000061
ASSEMBLY INSTRUCTIONS 



2

5 x1

Wrench

6 x4

Bolt M6*50mm

7 x1

Bolt M6*30mm

8 x1

Bolt M6*25mm
9 x1

Nut M6

10 x4

Plastic Washer

SPARE
1 x1

Blot M8*120mm

2 x1

Nut M8

3 x1

Spring Washer

4 x1

Flat Washer M8

6 x1

Bolt M6*40mm
7 x1

Bolt M6*25mm

9 x1

Nut M6

10 x1

Plastic Washer

Be sure to check all packing material carefully for small parts, which may have come loose inside

the carton during shipment.



3

STEP 1

STEP 2

ASSEMBLY INSTRUCTION

7
9
8

x 1
x 1
x 1

F

F

7

9

8

Note :
Do not fully tighten.

x 4

G

F F
G

G

G G

G

F
F

Note :
The holes should be aligned.

50%



4

STEP 3

STEP 4

FRONT

FRONT

G

E
x 4

G

G

G

G

E

Note :
The more curved metal frame is the front.

4"
(100mm)

LEFT

B

RIGHT

C

11

1 1

D

1 1 1

1 x 7



5

STEP 5

STEP 6

Remark :
Fully tighten the nut in sequence.
After all nut connected.

2
3
4

x 7
x 7
x 7

5 x 1

2
3
4
1

5

5

A



6

STEP 7

STEP 8

Note :
Do not fully tighten before all screw connected.

Note :
Fully tighten the screws in sequence
after all screws proper connected.

6

8

10

A

x 4

FRONT

FRONT

FRONT

A

6

10

x 4
x 1
x 4

8

50%

100%


